ATTACHMENT 6



Town of Marion
Two Spring Street
Marion, Massachusetts 02738

Paul F. Dawson e-mail—pdawson(@marionma.gov Telephone—508-748-3550
Town Administrator Facsimile—508-748-6991

September 16, 2015

Ms. Robin Johnson

U.S. Environmental Protection Agency — Region 1
5 Post Office Square, Suite 100 (OEP06-1)
Boston, MA 02109-3912

Mr. David Ferris

Massachusetts Department of Environmental Protection
Wastewater Management Program

1 Winter Street

Boston, MA 02108

Subject: Town of Marion
Update on NPDES Permit Activities

Dear Ms. Johnson and Mr. Ferris:

The Town of Marion (Town) has been actively working on a number of activities related to its Draft
NPDES permit received by the EPA in December 2014. The attached letter provides the EPA and the
[...]
Marion Wastewater Treatment Facility Configuration

A process diagram of the Marion WWTF is shown in Figure 1. Flow can enter the lagoons in several
ways.

= Flow into the WWTF is metered at the Front Street Pump Station, located approximately 34
mile from the headworks. The influent flow passes through the bar screen and grit chamber
and then enters a splitter box that can direct flow either into the plant’s two SBRs or into the
lagoons; flow is directed into the lagoons during wet weather when the influent flow exceeds
the treatment capacity at the plant. The volume diverted into the lagoons is unmetered, and is
computed as the difference between the daily total at the Front St. Pump Station and the
plant’s influent flow meter, located immediately before the SBR tanks.

= Waste activated sludge from the SBR tanks is pumped into the lagoons via a metered pump.

= Adiversion just prior to the effluent flow meter, the disk filters, and the UV channel can send
partially treated effluent back into the lagoons. This is done to maintain volume in the
lagoons and to maintain the disk filter and UV treatment apparatus. This diversion is not
directly metered; flow sent to the lagoons through this diversion is estimated as the influent
minus the WAS pumped flow and the effluent flow.

=  The waste sidestream pump is used for the disk filter backwash, sewer service to the WWTF
building, floor drains throughout the WWTF, and the biofilter.

If the lagoons are used for flow equalization during wet weather when the influent exceeds the
plant capacity, flow is pumped back from the lagoons to the process train once the influent flow is
reduced and additional plant capacity is available. This flow is metered.

Preliminary Water Balance

We first computed a preliminary water balance using available data prior to installing new water
level instrumentation. Inputs included

* three years of flow data aggregated to a monthly time step,

* lagoon level data measured daily during the work week at a staff gage located in each of the
lagoons; the level data, however, is read from a distance and is only accurate to +/- 0.25
inches, which is equivalent to 0.14 million gallons of volume distributed across the 20 acres
of lagoons,

* precipitation as reported on the WWTF monthly operating reports,

* monthly average pan evaporation values for the region to estimate loss due to evaporation,
and

110602.lg.volume



Project Files - Marion, MA 110602
September 9, 2015
Page 3

* avolume calculation based on the differential lagoon depth change to estimate the volume
of flow gained or lost from the lagoons on a daily basis.

The estimated inflow or outflow based on the flow data, precipitation, and evaporation was
compared with the volume change observed in the lagoons. This analysis found that there was
approximately 50,000 gallons per day of flow that is missing from the lagoons based on recorded
inflows and assumed losses. This difference may be attributed to groundwater infiltration, but
could also be measurement error in the inflows or lagoon level.

Refined Water Balance

Based on the many sources of uncertainty in the preliminary water balance, we added high-
resolution depth sensors to the lagoons to accurately measure the depth change at 10-minute
intervals within +/- 0.001 feet, and refined the approach for estimating evaporation from the
surface of the lagoons. The three lagoon depth meters were installed on July 21, 2015.

Evaporation

Evaporation measurements are sparse, with the closest pan evaporation station in Kingston, RI, 40
miles southwest of Marion, and the data lag by a month or so. As of September 4, 2015 the pan
evaporation data from Kingston had been updated through the month of July. As a result, we
needed to estimate the evaporation during the month of August using an empirical equation. We
compared evaporation measurements from Hamon'’s, Hargeaves’, and Penman’s methods to pan
evaporation data from Kingston for the latter half of July, and determined that Penman’s method
with an albedo of 50% best fit the pan evaporation data. The Penman equation with a lower albedo
appears to overestimate the evaporation, so the albedo was calibrated to best fit the observed data.

For this analysis, evaporation in July 2015 is Kingston, RI pan evaporation data with a pan
coefficient of 0.78 based on Map 4 in NOAA TR-33. August evaporation is based on Penman’s
equation with an albedo of 50% using solar radiation data from Kingston, RI, and temperature,
relative humidity, wind speed, and atmospheric pressure from Marion, MA. The evaporation
estimate should be updated to reflect observed pan evaporation data at Kingston, RI once the data
is available from the National Weather Service.

Wastewater Treatment Facility Operations

In addition to refined evaporation and lagoon depth calculations, Marion WWTF staff kept detailed
notes on facility operations throughout the monitoring period for the refined water balance. The
following is a summary of the operators’ notes during this period. All flow measurements are daily
totals as of 8:00 AM, representing the previous 24 hours of flow.

= All of the treated effluent was diverted to the lagoons from 7/23 to 7/27, which means there
was no discharge to Effluent Brook. This occurs either to perform maintenance of the disk
filters or the UV system, or maintain adequate water level in the lagoons. For this period the

110602.lg.volume



Project Files - Marion, MA 110602
September 9, 2015
Page 4

lagoon inflow was calculated as [influent] - [effluent] - [WAS]. The flow was diverted to the
lagoons starting at 10:18 AM on 7/23.

= Treated effluent was diverted to the lagoons from 8/12 to 8/17. For this period the lagoon
inflow was calculated as [influent] - [effluent] - [WAS]. The flow was diverted to the lagoons
starting at 12:30 PM on 8/12.

= No raw sewage was diverted to the lagoons via the splitter box during this 5-week period.

= Nor was any flow was taken from the lagoons and returned to the plant during this 5-week
period.

Water Balance Results

The results of the water balance are noisy when examined on a daily basis, but if we look at the
trends in the data we can see some general patterns. Figure 2 shows the net flow to or from the
lagoons plotted against the change in lagoon storage, and the residual flow, which is the volume
that can be attributed to infiltration and error in the precipitation, evaporation, and metering data.
The blue shaded areas indicate a negative residual, suggesting infiltration, overestimated
precipitation, or underestimated evaporation; the green shaded areas indicate a positive residual,
suggesting underestimated precipitation or overestimated evaporation.

The timeseries shown in Figure 2 indicates that the largest negative residual - flow either lost to
infiltration or error in the hydrology - occurs during precipitation events. This suggests that the
error is caused by inadequate precipitation data. The precipitation falls across a 20 acre area, so it
is possible that the geographic distribution of precipitation is not constant across the entire lagoon
area. This is especially likely during summer thunderstorms, where intense precipitation can occur
over a very small area. The larger errors also occur during the periods when treated effluent is
discharged to the lagoons. This could indicate errors due to the timing of the transfer, where the
majority of the flow measurements are from 8 AM to 8 AM, whereas the transfer occurs during a
subset of a day because it does not start at the beginning of a metering day. Smaller residuals - both
positive and negative - occur during periods of no precipitation and no inflow to the lagoons. These
are more likely indicative of the actual hydrologic conditions in the lagoons, where the result is
separated from the estimated inflow to the lagoons as well as the precipitation measurements.

Preliminary Conclusions

The results of the water balance are preliminary and are based on a short period of flow and depth
data collected at the WWTF. In addition, the evaporation for August is estimated based on the
Penman equation as described above; the final water balance will use measured pan evaporation in
Kingston, RI once the data are available from the National Weather Service.

While the results are preliminary and the time period considered in this analysis is limited, water
balance results in Figure 2 during periods where no precipitation falls suggest a relatively
consistent negative flow residual. This suggests the following.

110602.lg.volume



Project Files - Marion, MA 110602
September 9, 2015
Page 5

= The lagoons may be leaking a small amount of flow. During periods where there is no
significant inflow or precipitation, the residual loss term is on the order of 0.01 to 0.05 mgd.
This underestimated flow is a relatively small term in the water budget compared to the
diverted flows to and from the WWTF. Other potential reasons for this discrepancy are a
systematic bias in the evaporation estimates in August or underestimated flow into the
lagoons.

= The flow residual is greater during periods of net inflow to the lagoons, via diversion and
precipitation. The differences during precipitation are notable because they appear to scale
to the magnitude of the precipitation. This will be a focus on the updated water budget after
additional data are collected.

= The volume of the negative flow residual is small and within the range of error in the
evaporation and flow measurements. However, the nearly consistent sign of the residual
suggests that the at least some of the cause is hydrologic in nature (not due to flow
measurement error). While the evaporation has been estimated based on the best available
information, it is conceivable that uncertainty in the evaporation could be causing some of
the flow residual. This is a possibility because the magnitude of the flow residual is within the
range of variation in evaporation estimates based on the best available data.

The water balance results will be refined as additional data is collected from the lagoons and
additional evaporation data is available from the National Weather Service.

110602.lg.volume



(I
|_
SCREENINGS
SZ 0 Fo——————— 22 - AR I
7 o5 X |
o) = '
= o r '
i e |
O =L i
o } P WASHED GRIT
I _
< i J=U LAGOON LAGOON LAGOON
3 ]
i
i
|
|
I
|
e — = OVERFLOW WEIR
FRONT STREET STATION Q= 0.588 MGD 3
IS METERED ?;?;
ol e YOLREEN o . s - . BOX
USING YARD VALVES, FLOW FROM FRONT STREET o W= 0.088 MGD f J.088 MGD W= 0.088 MGD = S
STATION CAN BE SENT DIRECTLY TO THE LAGOONS, ' e
SKIPPING HEADWORKS ENTIRELY. - o
g s
= &
= :
Q= 0.588 MGD o
GRIT CHAMBER BYFASS - %
O
LAGOON RECYCLE TO HEADWORKS % é'y %
1

FOR SCREENINGS & GRIT REMOVAL
SBRI

LAGOON RECYCLE y
o
\,
LAGOON RECYCLE
DIRECTLY TO SBRs
ONLY IN ATYPICAL SITUATION WASTE
SIDESTREAM LAGOON
PUMPS RECYCLE
' PUMPS
SCUM
SCUM o= 0.059 MGD NOTE:
PUMPS O= 0.011 MGD FMERGENCY POWER GENERATOR PROVIDES BACKUP FOR

FNTIRE SYSTEM.

ALK
@

AlR
(&
™
J
O

PUMPS Q= 0.289 MGD DISK -

SODA ASH 9 M FILTER
No. 1
ALUM {;
(FUTURE) @= 0.000 MGD
UV—-CHANNEL No.1 N
EFFLUENT NOT USED!
PUMPS Q= 0.518 MGD
Q= 0.518 MGD
INFLUENT UV=CHANNEL No.2 |
COMPOSITE D
shodes 0= 0.588 MGD [
] | DISK
E . 53
Fm EFFLUENT
_ No. 2
| U= 0.289 MGD COMPOSITE
SAMPLER
| NEED
QO-METER
i ’ LEGEND:
PLANT WATER * MAIN  FLOW
EFFLUENT FLOW CAN BE DIVERTED TO LAGOON 2 OR LAGOON 3 VIA LAGOON CATWALKS. ’ SIDE STREAM FLOW
IF EFFLUENT FLOW IS DIVERTED TO LAGOONS, IT IS NOT METERED.
® ml— £3(STING MAIN FLOW
-
% ——— Y STING SIDE STREAM FLOW
]
= o
= 8 ‘> SAMPLE POINT
02N
€
V) L !;—)- CHEMICAL FEED POINT
PUMP (GENERAL TYPE)
MAGNETIC FLOW METER
Design Flows and Loads Preliminary Treatment Biological Treatment Final Filtration  (Existing) xx
Wastewater Flows (mgd) Inlet Tanks Sequencing Batch Reactors mﬁber " . Cloth D'SE "iiters AUTO ANALYZER
Average Annual Day 0.588 Number of Units e Number of Units 2 T — ¢ Disk Filt -
Maxi D 1.84 Dimensions (ft) Dimensions (each unit) (ft) el e " mad -
aximum Day
Peak Hour 3.00 Length 25 Length 99 Fiiter Surface Area (sf) o4
Width SaE Width i :
Influent Loads {(lbs/day) Sidewater Depth 7.83 Sidewater depth (ft) ¥ drsjrl-j:lfgrdm Rates (qpm /sf) L
Average Day Total Effective Volume (gal) 10,980 High Water Level (HWL) 19.9 s e I o
BOD 909 Low Water Level (LWL) 15 4o e e
EE} ?5.%10 Ir‘wTﬂuent Screen e T Total Effective Volume (@ LWL) (mil gal) 0.73 Y '
ype echanical Bar Screen SET @ th loadi d DG .. : C
Number of Units T MLSS ({giﬁwn;[m cadings (days) 4 700 Disintfection (EXIStIﬂg)
Lagoon Recycle Loads, MOY_OCJE-ObS/dGY) Spacing ({inches) 0.25 MLVSS (@LWL) 3,760 Type Ultraviolet—Low Pressure
Average Doy ‘ Alr Reguirements (scfm) Mumber of Reactors 2
BOD 83 Crit Tank Average 520 Number of Banks -
55 neglect Number of Units 1 Max Day 1,150 Number of Modules per Bank -
TKN 56 Dimensions (ft) Total Number of Lamps 224
. Diameter 7.4 Blowers
ToiS;rODSS[ggun Loads {Ibs/day) Depth (inc. hopper) 7.7 SELTFSBER &F LRTES 3 pH Control
B%D y 599 e . T Type ' Rotary Positive Displacement Chemical Soda Ash {(Na2C03)
1 A
1SS 820 e OF s 5 Capacity per unit (acfm) 660 Dosage (m'g/l_) 137
TN 247 Type Rotary Positive Displacement Motor HP 60 g::g g?ngzglsti};n(;?ft) 0 /0
Maximum Month (surnmer) -spasily per Ul Lsoifn) Lo Post—SBR Egqualization Tank Diameter 12
BOD Lo Motor Horsepower 10
TS 1’1‘45: P Number of Tanks 1 Height 20
TN <=0 Lagoon Aeration Dimensions (ft) o
Maximurm Month (winter) Alr Requirements (scfm) 373 L{?ﬂgth - S|Udg€ QUC]HJUJUES
ROD 1.036 No. of Blowers 2 width Lo Waste Activated (dry lbs/day)
TGS 1.144 Type Rotary Positive Displacement Side Water Depth (HWL) 10.9 Annual Average 579
TKN 218 Capacity per Unit (acfm) 375 ol Effective Volume: Lopl) s Bkl Maximum Month (summer) 1,165
mmtﬂerDFfﬁ 13 Maximum Month {winter) 1,000
o. of Diffusers
Lagoon No. 2 2
Lagoan Mo, | 20
Lagoon No. 3 33

UPDATED RECORD DRAWING

DESIGNED BY: — MCUONNELL W m TOWN OF MARION, MASSACHUSETTS PROJECT NO. 035736212
Camp Dresser & McKee Inc.

SRAWN BY: ___ SZAWLOWSKI P. DEPARTMENT OF PUBLIC WORKS FUTURE PROCESS FLOW DIAGRAM FILE NAME: MPRDIOO

SHEET G0 6Y: MCCONNELL W, ot CONTRACT NO. WW.-01

SHEET NO.

cross kD v _WALENCIS s AND DESIGN CRITERIA TABLE

VA [ — ;:j;o‘"@ s, FIENI B WASTEWATER TREATMENT PLANT UPGRADE

NO CHANGES FURNISHED

G—3

W A— AN



frank
Typewritten Text

frank
Typewritten Text

frank
Typewritten Text
NEED
Q-METER


Marion Flow Balance - July - August 2015

1.40 | . - 0
1.20 0.5
1.00 1
0.80 1.5
0.60 2
-
£
— 0.40 2.5
3
o
w
0.20 3
0.00 35
7/20/2015 8/29/2015
-0.20 4
-0.40 4.5
Flow Diversion (7/23 - 7/27) . Flow Diversion (8/12 - 8/17)
-0.60 5
mmm Precipitation ---@--- Residual Change in Lagoon Storage Net Flow To/From Lagoons - Negative Residual ‘ Positive Residual
Marion Lagoon Depth
0.4 0.60
0.3
0.40
0.2
£ 0.20
% 01
c
©
=
@]
< 0 s \ 0.00
s - _e---® - _
§' 7/20/2015 - 7/25/2015 7/3(}/’2015.“0" ® 8/4/20‘1\5 90 --03758q5 / ‘\‘ ’8/14/2015 8/15/2015 .\ 8/2?29].5.__-. 8/29/2015
~ S —-— - ’
- ph WRPEELL N / L/ e V[ e e . S
§ 01 ~o---@ H v \ ! RN
S \ ! *, \ / ~d -0.20
3 \ [ [
\ ] L
-0.2 \—4 \Y3
v )
\‘ l’ -0.40
-0.3 \J
é
-0.4 -0.60
Lagoon 1 12 hour average Lagoon 2 12 hour average Lagoon 3 12 hour average - =@ -- Residual

Precip (inches)

Residual Flow (mgd)


EICHENWALDZT
Snapshot

EICHENWALDZT
Snapshot

EICHENWALDZT
Polygon

EICHENWALDZT
Polygon

EICHENWALDZT
Polygon

EICHENWALDZT
Polygon

EICHENWALDZT
Polygon

EICHENWALDZT
Polygon

EICHENWALDZT
Polygon

EICHENWALDZT
Line

EICHENWALDZT
Line

EICHENWALDZT
Text Box
Flow Diversion (7/23 - 7/27) 

EICHENWALDZT
Text Box
Flow Diversion (8/12 - 8/17) 


S Mas‘t University of Massachusetts Dartmouth

The School for Marine Science and Technology

Technical Memorandum

To: Bernadette Kolb, CDM Smith
From: Brian Howes, Director, Coastal Systems Program
Re: Summary of Eelgrass MEP Information Aucoot Cove, July 2003.

Date:  August 31, 2015

This Technical Memorandum is being provided to CDM Smith to assist the Town of Marion